


2nd International Conference on Sustainable 
Chemical and Environmental Engineering 
14th – 18th June 2023, Limassol, Cyprus 
 

 

Proceedings of 2nd International Conference on Sustainable Chemical 
and Environmental Engineering 

14-18 June 2023, Limassol, Cyprus 

 
Publisher: 

 

Design of Environmental Processes Laboratory 
School of Chemical and Environmental Engineering, Technical University of Crete. 

 

Editor-in-Chief: 
 

Prof. Petros Gikas 
Conference Chair, Head of the Design of Environmental Processes Laboratory, School of Chemical and 
Environmental Engineering, Technical University of Crete. 

 
Editors: 

 

Dr. Michalis Koutinas 
Associate Professor, Chemical Engineer, Department of Chemical Engineering, Cyprus University of 
[...]
keywords: Chromium; Starch; adsorption; Starch cerium oxide. 
 
Introduction 
Industrial wastewater is commonly contaminated with heavy metals, which can harm aquatic organisms and 
pose health risks to humans through the food chain. One of the heavy metals of concern is chromium, which 
is found in industries such as electroplating, tanning, and paint manufacturing. Chromium can exist in two 
forms in aqueous solutions: hexavalent chromium (Cr(VI)) and trivalent chromium (Cr(III)). Cr(VI) is much 
more toxic than Cr(III) and prolonged exposure to it can lead to a range of health issues such as abdominal 
pains, vomiting, gastrointestinal diseases, and genetic mutations(Mona et al., 2011).. Therefore, it is crucial 
to remove hexavalent chromium from wastewater before it is released into natural water bodies. 

Several methods can be used to remove heavy metals from wastewater, including precipitation, ionic 
exchange, electrochemical reduction, membrane filtration, and adsorption. Among these, adsorption is one 
of the most economical and widely used due to its simple design and low operational costs. Various biomass-
based materials such as teawaste, date pit, fruit peelings and starch have been used for the adsorption of 
Cr(VI). A fixed bed column was packed with starch with a secondary column packed with olive stone. The 
wastewater was passed through the column. The effect of various parameters such as bed height, flow rate, 
initial concentration of chromium was investigated. 

 
Materials and methods 
A dispersed solution of starch was prepared by mixing 3.0g of starch in 100ml of deionised water. 3.0 grams 
of citric acid (the crosslinking agent) and 1.5g of the sodium hypophosphite monohydrate catalyst 
(NaH2PO2·H2O) was dissolved in the starch solution for cross-linking (M. Naushad et al.2016).  The resulting 
starch suspension was continuously stirred at 60°C for 2 hours, then left to cool to room temperature. 
      To prepare the hydrous cerium oxide, 0.02 moles of sodium hydroxide powder was dissolved in 100 mL 
of ethanol (absolute) to prepare 0.2 M sodium hydroxide/ethanol solution. 0.005 moles of Ce(NO3)3·6H2O 
powder was dissolved in 100 mL of ethanol (absolute) to prepare 0.05 M Ce(NO3)3/ethanol solution. The 
sodium hydroxide/ethanol solution was then added into the Ce(NO3)3/ethanol solution at ambient 
temperature under vigorous stirring. 
     After the two solutions were mixed, the colour of the precipitates was white in just 20 minutes after 
continuous stirring. Precipitate was collected by centrifugation, rinsed with deionised water and ethanol 
(absolute) three to four times and then dried in an oven at 60°C for 12 hours to obtain Starch/CeO2 adsorbent. 
Finally, the dried product was crushed using a mortar and pestle into fine particles of uniform size and shape( 
Ronghui Li et al.2012). The Cr(VI) concentration in solid phases was calculated from the equation: 

 

𝑄𝑒 =
(𝐶𝑖 − 𝐶𝑒) 𝑉

𝑚
 

where Ci and Ce are the liquid-phase concentrations of chromium initially and at equilibrium respectfully and 
both measured in mg/L. Volume of solution (L) and m is the mass of dry adsorbent used for the experiment 
in grams. A colour reagent was synthesized using methods reported by (Albadarin et al. 2013) by adding 0.25g 
of 1,5-diphenylcarbohydrazide to 50mL  methanol, 14mL sulfuric acid and 500mL deionised water. To 
determine Cr(VI) concentration after treatment using the nanocomposites 6mL of the solution was added to 
2mL of the colour reagent for each sample.  The second column employed crushed olive stones with particle 

53 

mailto:c.mangwandi@qub.ac.uk


2nd International Conference on 

Sustainable Chemical and 

Environmental Engineering 

14th – 18th June 2023, Limassol, Cyprus 
 

sizes ranging from 0-500um. The olive stones were not subjected to any pre-treatment prior to absorption 
experiments. To eliminate any adhering dirt, the olive stone was washed within the column for four hours 
with de-ionized water before each experiment. 
 
Results and discussion 
The study aimed to determine the rate constant, Kt, and maximum absorption capacity, qo, for Cr(VI) 
absorption onto CeO2/starch nanocomposite and olive stone under varying system conditions. The R2 values 
ranged from 0.91 to 0.99, demonstrating a good fit to the data for all conditions studied. As the inlet 
concentration increased, the Kt value decreased while the qo values increased. A similar trend was observed 
in the bed depth experiment, indicating an increase in availability of active sites for Cr(VI)/Cr(III) to bind to as 
the nanocomposite bed depth increased. The study confirmed that the Thomas model is suitable for 
describing Cr(VI) absorption onto the nanocomposite and olive stone with varied system conditions. 

 
Table 1. Thomas Model Constants and Parameters of Starch/CeO2 at pH 2 with varied initial concentrations. 

Parameter  Kt (mL/min.mg) qo (mg/g) R2 

Initial Concentration (ppm) 

20 1.15 20 0.91 

40 0.42 30 0.96 

60 0.34 40 0.98 

80 0.166 35 0.98 
Table 2. Thomas Model Constants and Parameters of Starch/CeO2 at pH 2 with varied flowrates. 

Initial Flow Rate (mL/min)                              Kt (mL/min.mg)                                              qo (mg/g)                      R2 

5.5 1.175 20 0.82 

7 0.998 40 0.83 

8.5 2.146 16 0.95 

10 2.33 10 0.99 
Table 3. Thomas Model Constants and Statistical Parameters, Nanocomposite at pH 2 with varied bed depth. 

Bed Depth CeO2/Starch (cm)                         Kt (mL/min.mg)                                              qo (mg/g)                     R2 

1 (0.3473g) 0.924 130 0.91 

1.5 (0.6461g) 0.29 100 0.96 

2 (0.8617g) 0.27 100 0.98 

2.25 (1.077g) 0.322 100 0.93 

 
   

  

 

 
 

 

 

   

Conclusions
In conclusion, the use of starch and olive stone as adsorbents for the removal of chromium from wastewater 
in  a continuous  flow fixed-bed  column  was  investigated.  The  results  showed  that  starch  is  an  effective 
adsorbent for the removal of chromium. The maximum adsorption capacity for removing chromium (VI) and 
chromium (III) of olive stone was found to be 3.1 mg/g and 5.19 mg/s respectively. The optimal conditions 
for chromium removal were found to be a bed height of 2.25 cm, a flow rate of 5.5 mL/min, at a pH of 2. This 
would suggest that to achieve the highest removal of Cr(VI) and Cr(III), the bed depth should be as high as 
possible, and the flow rate should be as low as reasonably practicable enabling the system to handle varying 
concentration levels of industrial wastewater containing chromium.

References
M. Naushad, T. Ahamad, G. Sharma, A. a. H. Al-Muhtaseb, A. B. Albadarin, M. M. Alam, Z. A. Alothman, S. M. Alshehri

and A. A. Ghfar, Chemical Engineering Journal, 2016, 300, 306-316.
Ronghui Li, Qi Li, Shian Gao, Jian Ku Shanga (2012) 'Exceptional arsenic adsorption performance of hydrous cerium oxide

  nanoparticles: Part A. Adsorption capacity and mechanism', Chemical Engineering Journal, 246(1), pp. 127-135 
Albadarin,  C.  Mangwandi,  G.  M.  Walker,  S.  J.  Allen,  M.  N.  M.  Ahmad  and  M.  Khraisheh, Journal  of  Environmental

Management, 2013, 114, 190-201.
S. Mona, A. Kaushik, C.P. KaushikBiosorption  of  chromium(VI)  by  spent  cyanobacterial  biomass  from  a hydrogen

fermentor using Box-Behnken model. International Biodeterioration & Biodegradation, 65 (2011), pp. 656-663.

 

54 



2nd International Conference on 
Sustainable Chemical and 
Environmental Engineering 
14th – 18th June 2023, Limassol, Cyprus 

 

Primary Filtration Systems for upgrade of overloaded municipal 
Wastewater Treatment Plants in the Mediterranean Countries 

 

K. Tsamoutsoglou1, I. Maniaki1 and P. Gikas1 

 
1Design of Environmental Processes Laboratory, School of Chemical and Environmental Engineering, 

Technical University of Crete, Chania, Greece 
Corresponding author email: pgikas@tuc.gr 

 

keywords: wastewater treatment plant; primary filtration; energy savings; capacity increase. 
 
Abstract 
Numerous Wastewater Treatment Plants (WWTP) are prioritising the reduction of energy use by employing 
low-cost wastewater technologies. Advanced Primary Filtration (APF) systems are emerging technologies in 
wastewater treatment, providing substantial benefits to existing and new WWTPs. These systems are 
currently being installed at the activated sludge WWTPs of Kyperounda, Limassol (Cyprus) and Marpissa, 
Paros (Greece), with respective hydraulic capacities of 1,800 and 2,500 m3/d. The wastewater process 
includes microsieves, in series, followed by Continuous Backwash Upflow Media Filters (CBUMFs) and lamella 
clarifier. Microsieves offer several advantages for activated sludge wastewater treatment plants. The 
wastewater treated with microsieves has comparable or better characteristics, compared to primary 
sedimentation (Koliopoulos & Gikas, 2013). It is noted that simultaneously with the removal of solids, 
particulate BOD5 is also removed. Also, microsieves have shown significant potential for removal of cellulose 
from raw wastewater (Gupta et. al, 2018). Microsieves are regarded as a compact industrial system, wherein 
the spatial footprint necessary for the installation of a microsieve is at least 20 times smaller in comparison 
to primary sedimentation  (Franchi et al, 2012). In the first step of the APF system, the wastewater is fed into 
microsieves. Following microsieves, the combined system includes CBUMFs and a lamella clarifier for further 
removal of suspended solids and settling of reject water from CBUMFs, respectively. Due to the decreased 
organic load in the aeration tank, the retrofitted WWTPs anticipated a 30-35% decrease in total energy 
consumption and a 40% increase in capacity. 
 
Acknowledgements: This study is co-financed by the European Regional Development Fund (ERDF) and 
national resources of Greece and Cyprus, through the of the Cooperation Program INTERREG V-A Greece - 
Cyprus 2014-2020: “Upgrade of WWTPs for the management of increased demands and the reduction of the 
operational cost" (ANELIXI). 
 
References 
Franchi, A., Stedman, K. & Gikas, P., 2012. Enhanced primary solids removal from municipal wastewater by 

two steps filtration executive summary.  
Koliopoulos, G., and Gikas, P., 2013. Fine mesh sieving of raw municipal wastewater for TSS and COD removal, 

13th International Conference on Environmental Science and Technology. 
Gupta, M., Ho, D., Santoro, D., Torfs, E., Doucet, J., Vanrolleghem, P. A., & Nakhla, G. 2018. Experimental 

assessment and validation of quantification methods for cellulose content in municipal wastewater and 
sludge. Environmental Science and Pollution Research, 25, 16743-16753. 

 

 
 

 

55 

mailto:pgikas@tuc.gr


2nd International Conference on 
Sustainable Chemical and 
Environmental Engineering 
14th – 18th June 2023, Limassol, Cyprus 

 

The rehabilitation of the main sewer collector of Limassol - An innovative approach 
 

Y. Tsouloftas, M.Vrionides and G. Panayiotou*  
 

Sewerage Board of Limassol - Amathus (SBLA) 
Corresponding author email: Gregoris@sbla.com.cy 

 
Abstract 
During the early 90s, Phase A of the sewerage system of Limassol city was constructed. Α big part of the works 
comprised the construction of the main sewer collector on along the coastal front of the city. This pipe is 
made of asbestos/cement with a lifetime of around 25-30 years, according to the manufacturer, meaning 
that the end of the pipe’s lifetime was estimated to be somewhere between 2025-2030. According to this 
situation, the Sewerage Board of Limassol - Amathus (SBLA) had to choose between two solutions: digging 
the whole coastal front of the city and replace the pipe or find another solution. This is when the personnel 
and the Consultants of SBLA came up with the innovative and out-of-the-box solution to reline the pipe 
internally by using special material without any digging using CIP (Cure-In-Place) Pipe Lining trenchless 
method. The contract for these works concerned the relining of 8.5km of gravity pipe and had a budget of 8 
million euros. The contractor was CYBARCO CONTRACTING Ltd and the specialised subcontractor was 
BLEJKAN (POLAND) and QuakeGUARD (CYPRUS) while the Contract period was 24 months. By applying this 
method SBLA succeeded to extend the lifetime of the main Collector pipe by 50 years and eliminated the 
danger of pipe collapsing due to erosion causing an environmental catastrophe, with no excavations at all 
and with the minimum possible inconvenience for the citizens of Limassol.  
 

 
 
 

56 

mailto:Gregoris@sbla.com.cy


BIOCHEMICAL AND BIOMEDICAL ENGINEERING & 
BIOTECHNOLOGY 

57 



2nd International Conference on 
Sustainable Chemical and 
Environmental Engineering 
14th – 18th June 2023, Limassol, Cyprus 

 

Development of biochar-based biocatalysts for fermentative bioethanol overproduction via 
whole-cell immobilisation under multiple environmental stresses 

 

M. Kyriakou1, M. Christodoulou1, A. Ioannou2, V. Fotopoulos2 and M. Koutinas1 

 
1Department of Chemical Engineering, Cyprus University of Technology, Limassol, Cyprus 

2Department of Agricultural Sciences, Biotechnology & Food Science, Cyprus University of Technology, 
Limassol, Cyprus 

Corresponding author email: michail.koutinas@cut.ac.cy 
  

keywords: Saccharomyces cerevisiae; bioethanol; biochar; environmental stress; gene 
transcription. 
 
Introduction 
Although Saccharomyces cerevisiae is the industrial workhorse of bioethanol production, the strain 
encounters a plethora of stress conditions during fermentation including high temperature, nitrogen 
limitation, osmotic stress from substrate sugars and ethanol inhibition (Elbakush and Güven, 2021). However, 
biochar-based biocatalysts (BBB) have been proposed to enhance the production of renewable energy from 
biowaste, mitigating the environmental effects from food waste disposal while improving the sustainability 
of energy systems (Kyriakou et al., 2020). This study aimed to test the efficiency of BBB in ethanol production 
under inhibitory bioprocess conditions. The significance and novelty of the study included the use of the 
proposed technology against heat, ethanol, osmotic and oxidative stress aiming to understand the 
transcriptional patterns of genes involved in the molecular mechanisms controlling the metabolic responses 
of the yeast in supported and suspended cells.     
 
Materials and methods 
Biochar was obtained via conventional pyrolysis of pistachio shells (Pistachia vera) at 500 oC and it was used 
for the preparation of the biocatalyst via immobilization of S. cerevisiae as previously described (Kyriakou et 
al., 2020). The biocatalyst prepared was employed in bioethanol production experiments at the elevated 
temperature of 39 oC, while q-PCR analysis was conducted to determine mRNA expression from genes HSF1 
and TPS1 known to impose instrumental effect in coping with heat shock stress. The expression levels of 
HSP104 and HSP12 were additionally investigated upon exposure of yeast cells to high bioethanol contents, 
while the intracellular proline level was determined to assess the protective effect of the biomolecule against 
various stresses, including heat-shock and elevated bioethanol concentration. 

 
Results and discussion 
Bioethanol fermentations of both freely suspended and supported cells of S. cerevisiae were conducted at 
30 oC and 39 oC. Supported cells reached final concentration of 41 g L-1, while the suspended culture yielded 
34 g L-1. Faster kinetics were obtained using BBB producing 30.9 g L-1 of bioethanol following 4 h of incubation 
as opposed to free cells that formed only 8 g L-1 (Figure 1). The mRNA expression levels monitored confirmed 
the stress protective role of BBB against heat stress, given that relative expression of HSF1 was significantly 
higher in suspended cells as opposed to BBB at 39 oC, demonstrating that the heat-shock response pathway 